

CIN / LLPIN
U28120KA1997PTC023097



CIVIL-AID



Ref. CIVIL AID : CUBE : HL/2756/8/2014/1
Test Order Dated : 27-08-2014

Date : 28-08-2014

VISTA HOMES

Sy No 193 to 195, Kushaiguda, Hyderabad, 500062

TEST REPORT ON CONCRETE CUBES

Source of sample : Sample supplied by the customer
No of Samples Tested : 3 (three)
Customer's Reference : Lr No. Nil, Dated: 27.08.2014
Sample Unique ID No : 125432/1.1, 125432/1.2, 125432/1.3
Material Received on : 27.08.2014
Condition of samples : Satisfactory
Test Method : IS: 516 – 1959 (Reaffirmed 2008)

COMPRESSIVE STRENGTH :

| Sl.No | Identification * | Dimension of Specimen (mm) | Cross Sectional Area (Sq.mm) | Date of Casting* | Date of Testing. | Age at test (days) | Weight (kg) | Failure Load (kN) | Compressive Strength (N/mm ²) |
|-------|--------------------|----------------------------|------------------------------|------------------|------------------|--------------------|-------------|-------------------|---|
| 1 | Column - 9090; M25 | 150x150x148 | 22500 | 11-08-2014 | 27-08-2014 | 16 | 8.17 | 403 | 17.9 |
| 2 | Column - 9090; M25 | 148x150x152 | 22200 | 11-08-2014 | 27-08-2014 | 16 | 8.46 | 486 | 21.9 |
| 3 | Column - 9090; M25 | 150x149x151 | 22350 | 11-08-2014 | 27-08-2014 | 16 | 8.37 | 388 | 17.4 |

* As furnished by the customer

Note : 1. The Results relate only to the samples tested
2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. Any correction invalidates this report.

for CIVIL AID TECHNOCLINIC PRIVATE LIMITED

V. Anand
28/08/2014

CIVIL-AID Technoclinic Pvt. Ltd.
Shed No. F-2/B, Road No.9,
IDA Nacharam, Hyderabad-500 076
Phone : 040-64584582



Civil-Aid Technoclinic Pvt. Ltd.
Shed No. F-2/B, Road No. 9
IDA Nacharam
Hyderabad - 500 076

Tel. : +91 40 64584582
Fax : +91 40 23224582
ctccivilaidinfo.in@in.bureauveritas.com
www.civilaid.com

Bangalore (Main Off/Lab) Tel.: +91 80 39950500
Chennai (Off/Lab) Tel.: +91 44 24847345
Hyderabad (Off) Tel.: +91 40 66824582
Mangalore (Off/Lab) Tel.: +91 824 2213571

CIN / LLPIN
U28120KA1997PTC023097



CIVIL-AID



Ref. CIVIL-AID : CUBE : HL/2756/8/2014/3
Test Order Dated : 27-08-2014

Date : 28-08-2014

VISTA HOMES

Sy No 193 to 195, Kushaiguda, Hyderabad, 500062

TEST REPORT ON CONCRETE CUBES

Source of sample : Sample supplied by the customer
No of Samples Tested : 3 (three)
Customer's Reference : Lr No. Nil, Dated: 27.08.2014
Sample Unique ID No : 125432/1.1, 125432/1.2, 125432/1.3
Material Received on : 27.08.2014
Condition of samples : Satisfactory
Test Method : IS: 516 – 1959 (Reaffirmed 2008)

COMPRESSIVE STRENGTH :

| Sl.No | Identification * | Dimension of Specimen (mm) | Cross Sectional Area (Sq.mm) | Date of Casting* | Date of Testing. | Age at test (days) | Weight (kg) | Failure Load (kN) | Compressive Strength (N/mm ²) |
|-------|------------------|----------------------------|------------------------------|------------------|------------------|--------------------|-------------|-------------------|---|
| 1 | Slab - 9089: M20 | 150x149x150 | 22350 | 08-08-2014 | 27-08-2014 | 19 | 8.43 | 502 | 22.5 |
| 2 | Slab - 9089: M20 | 150x151x151 | 22650 | 08-08-2014 | 27-08-2014 | 19 | 8.12 | 466 | 20.6 |
| 3 | Slab - 9089: M20 | 149x150x150 | 22350 | 08-08-2014 | 27-08-2014 | 19 | 8.05 | 686 | 30.7 |

* As furnished by the customer

Note : 1. The Results relate only to the samples tested
2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. Any correction invalidates this report.

for **CIVIL-AID TECHNOCLINIC PRIVATE LIMITED**

V. Anand
28/08/2014

CIVIL-AID Technoclinic Pvt. Ltd.
Shed No. F-2/B, Road No. 9,
Nacharam, Hyderabad-500111
Phone : 040-64584582



Civil-Aid Technoclinic Pvt. Ltd.
Shed No. F-2/B, Road No. 9
IDA Nacharam
Hyderabad - 500 076

Tel. : +91 40 64584582
Fax : +91 40 23224582
ctccivilaidinfo.in@in.bureauveritas.com
www.civilaid.com

Bangalore (Main Off/Lab) Tel.: +91 80 39950500
Chennai (Off/Lab) Tel.: +91 44 24847345
Hyderabad (Off) Tel.: +91 40 66824582
Mangalore (Off/Lab) Tel.: +91 824 2213571

CIN / LLPIN
U28120KA1997PTC023097



CIVIL-AID



Ref. CIVIL-AID : CUBE : HL/2756/8/2014/2
Test Order Dated : 27-08-2014

Date : 28-08-2014

VISTA HOMES

Sy No 193 to 195, Kushaiguda, Hyderabad, 500062

TEST REPORT ON CONCRETE CUBES

Source of sample : Sample supplied by the customer
No of Samples Tested : 3 (three)
Customer's Reference : Lr No. Nil, Dated: 27.08.2014
Sample Unique ID No : 125432/1.1, 125432/1.2, 125432/1.3
Material Received on : 27.08.2014
Condition of samples : Satisfactory
Test Method : IS: 516 – 1959 (Reaffirmed 2008)

COMPRESSIVE STRENGTH :

| Sl.No | Identification * | Dimension of Specimen (mm) | Cross Sectional Area (Sq.mm) | Date of Casting* | Date of Testing. | Age at test (days) | Weight (kg) | Failure Load (kN) | Compressive Strength (N/mm ²) |
|-------|------------------|----------------------------|------------------------------|------------------|------------------|--------------------|-------------|-------------------|---|
| 1 | Slab - 9088; M20 | 150x150x152 | 22500 | 01-08-2014 | 27-08-2014 | 26 | 8.38 | 471 | 20.9 |
| 2 | Slab - 9088; M20 | 150x150x150 | 22500 | 01-08-2014 | 27-08-2014 | 26 | 8.35 | 341 | 15.1 |
| 3 | Slab - 9088; M20 | 150x150x150 | 22500 | 01-08-2014 | 27-08-2014 | 26 | 8.33 | 650 | 28.9 |

* As furnished by the customer

Note : 1. The Results relate only to the samples tested
2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. Any correction invalidates this report.

for **CIVIL-AID TECHNOCLINIC PRIVATE LIMITED**

V. Anand
28/08/2014
CIVIL-AID TechnoClinic Pvt. L
Shed No. F-2/B, Road No. 9,
IDA Nacharam, Hyderabad-5001
Phone : 040-64584582



Civil-Aid TechnoClinic Pvt. Ltd.
Shed No. F-2/B, Road No. 9
IDA Nacharam
Hyderabad - 500 076

Tel. : +91 40 64584582
Fax : +91 40 23224582
ctccivilaidinfo.in@in.bureauveritas.com
www.civilaid.com

Bangalore (Main Off/Lab) Tel.: +91 80 39950500
Chennai (Off/Lab) Tel.: +91 44 24847345
Hyderabad (Off) Tel.: +91 40 66824582
Mangalore (Off/Lab) Tel.: +91 824 2213571